
AMHTXXX

HEDGE TRIMMER  
BOOM MOWER 
ATTACHMENT

1

PARTS MANUAL
FOR MODELS:
•	 AMHT130
•	 AMHT160
•	 AMHT190

PURCHASE DATE MODEL NO. SERIAL NO. 

DEALER



NO. Article no. Part no. Description QTY

1-1 705640006 AMC130-0106 Plate AMC130 1

1-2 705650001 AMC145-0106 (145)(L=1520) plate 1

1-3 708030001 AMC160-0106 (160)(L=1672) plate 1

1-4 708040001 AMC175-0106 (175)(L=1824) plate 1

1-5 708050001 AMC190-0106 (190)(L=1976) plate 1

2 705640001 AMC130-0101 Blade protecting 9/10/11/12/13

3-1 805640018 AMC130-0011 Blade assembly AMC130 1

3-2 805650002 AMC145-0011 Blade assembly AMC145 1

3-3 808030002 AMC160-0011 Blade assembly AMC160 1

3-4 808040002 AMC175-0011 Blade assembly AMC175 1

3-5 808050002 AMC190-0011 Blade assembly AMC190 1

705640020 AMC130-1102 Single blade

4 503010762 DIN985-M10 Nut 24/26/28/30/32

5 501011112 GB5783-M10X25 Bolt 2

6 705640008 AMC130-0108 Plate 1

7 506010056 GB97.1-10 Washer 21/24/26/28/30

8 501011113 GB5783-M10X30 Bolt 15/16/18/20/22

9 705640007 AMC130-0107 Plate 1

2



10 705640009 AMC130-0109 Pin 1

11 506010059 GB97.1-16 Washer 1

12 506010057 GB97.1-12 Washer 13

13 506030037 GB93-12 Spring washer 9

14 503010047 GB6170-M12 Nut 7

15 805640022 AMC130-0012 Connect parts 1

16 705640014 AMC130-0114 Washer 1

17 705640012 AMC130-0112 Wheel 1

18 705640017 AMC130-0118 Bearing seat 1

19 511021634 GB276-6009-2Z 2Z bearing 1

20 506060323 GB894.1-45 Acir clip 1

21 506060189 GB893.1-75 Acir clip 1

22 705640011 AMC130-0111 Motor seat 2

23 802770061 AM60.02.017 Supporting rack 1

24 506010058 GB97.1-14 Washer 4

26 506030038 GB93-14 Spring washer 4

27 702770175 BMP50-2-A-D Motor 1

28 501010758 GB5782-M12X60 Bolt 2

29 510015243 JB982-22 22.7X30X2.0 washer 2

30 705190067 1CB-18-08WD M18X1.5-G1/2X14 connector 2

31 705640010 AMC130-0110 Plate 1

32 503010763 DIN985-M12 Nut 4

33 501011142 GB5783-M14X40 Bolt 4

34 501010755 GB5782-M12X45 Bolt 6

35 705640013 AMC130-0113 Pin 1

36 506060306 GB894.1-20 Acir clip 1

37 705640005 AMC130-0105 Plate 4

38 705640004 AMC130-0104 Plate 4

39 705640003 AMC130-0103 Plate 1

40 705640002 AMC130-0102 Plate 1

41 705640016 AMC130-0117 Plate 2

42 705640015 AMC130-0116 Plate 1

43 501011115 GB5783-M10X40 Bolt 8

44 501040503 GB12-M12X40 Bolt 4

3



AMC 130-0012 PARTS LIST

1 506030036 GB93-10 Spring washer 3

2 705640028 AMC130-1206 Connecting plate 1

3 501011101 GB5783-M8X30 Bolt M 8×30 4

4 705640037 AMC130-1201-1 End plate 1

5 503010761 DIN985-M8 Nut M 8 4

6 506010055 GB97.1-8 Washer 8 4

7 503010105 GB6172.1-M22 Nut M22 1

8 503010052 GB6170-M22 Nut M22 1

9 705640041 AMC130-1205-1 Connecting plate 2

10 714510461 AMC130-1207-2 Pressure spring 1

11 705640040 AMC130-1204-1 Flange sleeve 1

12 503010762 DIN985-M10 Nut M10 3

13 506010056 GB97.1-10 Washer 10 3

14 705640039 AMC130-1203-1 Rod 1

15 511021496 GB276-6004-2RS Bearing 6004-2RS 1

16 501011112 GB5783-M10X25 Bearing M10×25 3

17 705640038 AMC130-1202-1 End cap 1

18 505011736 GB70.3-M10X35 Bolt M10×35 3

19 705640043 AMC130-1204B Flange sleeve 1

4


